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Hewlett Packard Declaration of Conformity c E
Enterprise based on ISO/IEC 17050-1 and EN 17050-1
DoC #: TPS-I007 R1/en
Manufacturer's Name: Hewlett Packard Enterprise Company
Manufacturer's Address: 11445 Compaq Center Drive West, Houston, TX 77070 USA
declare, under its sole responsibility that the product:
Product Name and/or Model: HPE ProLiant DL325 Gen10
Regulatory Model Number: TPS-1007
Product Options: All

conforms to the following product specifications and regulations:

Safety Electromagnetic Compatibility

EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 EN 55032:2012 Class A
+A2:2013 EN 55024:2010

EN 62479:2010 EN 61000-3-2:2014

EN 61000-3-3:2013

Ecodesign

Regulation (EU) No. 617/2013

Generalized Test Protocol for Calculating the Energy Efficiency of Internal Ac-Dc and Dc-Dc Power Supplies Revision 6.6
(April, 2012)

Restriction of the use of certain hazardous substances
EN 50581:2012

The product herewith complies with the requirements of Directive 2014/35/EU relating to electrical equipment designed for
use within certain voltage limits, Directive 2014/30/EU relating to electromagnetic compatibility, Directive 2009/125/EC
establishing a framework for the setting of ecodesign requirements for energy-related products, Directive 2011/65/EU on
the restriction of the use of certain hazardous substances in electrical and electronic equipment and carries the CE marking
accordingly.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Additional Information

This product is assigned a Regulatory Model Number which stays with the regulatory aspects of the design. The Regulatory
Model Number is the main product identifier in the regulatory documentation and test reports, this number should not be
confused with the marketing name or the product numbers.

Ny
Houston, TX Joe Sharkey, Manager
06.11.2018 Houston Product Compliance Center

Local contact for regulatory topics only
EU: HPE, Postfach 0001, 1122 Wien, Austria
us. Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, US.A. 844-806-3425
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Hewlett Packard HDexknapauusa 3a CboTBeTCTBUE c E
Enterprise cbrnacHo ISO/IEC 17050-1 n EN 17050-1
A3C #: TPS-1007 R1/ bg

HMe Ha NPOU3BOAUTEIA. Hewlett Packard Enterprise Company
Azpec Ha IPOU3BOJUTEISA: 11445 Compag Center Drive West, Houston, TX 77070 USA
JeKJIapypa Ha CO6CTBEHA OTTOBOPHOCT, Y€ MPOAYKTHT.
uMe U/WIM MoJeJs1 Ha NPOAYKTA: HPE ProLiant DL325 Gen10
HOpPMAaTHUBEH HOMep Ha MoJeJia; TPS-1007
ONIMH HA MPOAYKTA! LeJIUAT

CbOTBETCTBA HA CJIEAHUTE cneuntbukaunu Ha NpOAYKTAa U perJiaMeHTH:

6e30MacHOCT EnekrpomarHuTHaTa CbBMECTUMOCT
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 EN 55032:2012 Class A

+A2:2013 EN 55024:2010
EN 62479:2010 EN 61000-3-2:2014

EN 61000-3-3:2013

Exoaun3aitn
Persiament (EO) No. 617/2013

Generalized Test Protocol for Calculating the Energy Efficiency of Internal Ac-Dc and Dc-Dc Power Supplies Revision 6.6
(April, 2012)

OrpaHnyeHueTo 3a ynorpe6aTa Ha onpejejieHH ONacHU BellleCTBa
EN 50581:2012

To3u npoAyKT oTroBaps Ha U3uckBaHusATa Ha lupektrBa 2014/35/EC 0THOCHO e/IEKTPUYECKU ChOPBKEHHS,
npejHa3HauYeHU 3a U3M0JI3BaHe IPU HIKOU OrpaHUYeHus Ha HanpexeHueTo, [lupexktusa 2014/30/EC oTHOCHO
eJIeKTpoMarHuTHaTa cbBMecTuMocT, [JJupektrBa 2009/125/E0 3a cb3zaBaHe Ha paMKa 3a olpe/iesisiHe Ha
M3UCKBAHUSATA 33 €KOAHM3aNH K'bM NPOAYKTH, CBbP3aHU C eHepronotpebieHueTto, Jupekrrusa 2011/65/EC
OTHOCHO OTPaHUYEHHETO 33 yIOTpebaTa Ha ONpeZieIeHH ONIAaCHU BeLeCTBA B €JIEKTPUUYECKOTO U
eJIEKTPOHHOTO 060py/iBaHe U HOCHU ChOTBeTHaTa MapKupoBka CE.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

JonbiHuTe/THA HHpOpMaLUs

To3u NpoJyKT MMa HOPMaTHBEH HOMED Ha MO/[eJ1a, KOUTO ChbOTBETCTBA HA HOPMAaTUBHUTE acCIeKTH Ha
JAu3aliHa. HopMaTUBHUAT HOMep Ha MoJieJia € OCHOBHUAT UJeHTUPHUKATOP Ha MPOYKTa B HOpMAaTUBHATA
JOKyMeHTALUs U NPOTOKOJIUTE OT TECTOBETE, KATO TO3W HOMep He TPsi6Ba Ja ce G'bpKa C ThPrOBCKOTO UMe WU
HOMepaTa Ha IPOJYKTa.

oy
6} Oang——
Houston, TX Joe Sharkey, YnipaBuTten
06.11.2018 Houston Product Compliance Center

HHpopmManusa 3a Bpb3Ka B CbOTBETHHUS PETHOH CaMO O IPaBHY BBIPOCH
EC: HPE, Postfach 0001, 1122 Wien, Austria
CAILl:  Hewlett Packard Enterprise, 3000 Hanover St.,, Palo Alto, CA 94304, U.S.A. 844-806-3425
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Hewlett Packard Prohlaseni o Shodé c €
Enterprise na zakladé ISO/IEC 17050-1 a EN 17050-1
PoS #: TPS-I007 R1/ cs
Nazev vyrobce: Hewlett Packard Enterprise Company
Adresa vyrobce: 11445 Compagq Center Drive West, Houston, TX 77070 USA
prohlasuje na svou odpovédnost, Ze vyrobek:
Néazev Produktu a/nebo model: HPE ProLiant DL325 Gen10
Regulaéni islo modelu; TPS-1007
Moznosti vyrobku: Vsichni

je v souladu s nésledujici specializaci vyrobki a nafFizenimi:

Bezpecnost Elektromagnetické Kompatibility
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 EN 55032:2012 Class A

+A2:2013 EN 55024:2010
EN 62479:2010 EN 61000-3-2:2014

EN 61000-3-3:2013

Ekodesign

Nafizeni (ES) €. 617/2013

Generalized Test Protocol for Calculating the Energy Efficiency of Internal Ac-Dc and Dc-Dc Power Supplies Revision 6.6
(April, 2012)

Omezeni pouzivani nékterych nebezpeénych latek
EN 50581:2012

Tento vyrobek splfiuje pozadavky Smérnice 2014/35/EU tykajicich se elektrickych zafizeni uréenych pro pouzivani v urcitych
mez £h napé&ti Smérnice 2014/30/EU tykajEth se elektromagnetické kompatibility, Smérnice 2009/125/ES o stanoveni
rdmce pro urleni pozadavkd na ekodesign vyrobkl spojenych se spotiebou energie, Smérnice 2011/65/EU o0 omezeni
pouzivani nékterych nebezpelnych latek v elektrickych a elektronickych zafizenich a je spravné CE oznaceny.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

DalSi informace
Vyrobek ma pfidélené regulacni &islo modelu, které je v souladu s regulagnimi aspekty designu. Regulaéni Cislo modelu je

hlavni idenfifikator vyrobku v regulaéni dokumentaci a v protokolu o zkou$ce a neni mozné ho zaménovat s obchodnim
nazvem nebo islem vyrobku.

6} Omang—
Houston, TX Joe Sharkey, Manazer
06.11.2018 Houston Product Compliance Center

Mistni kontakt vyhradné pro regulacni zileZitosti
EU: HPE, Postfach 0001, 1122 Wien, Austria
USA:  Hewlett Packard Enterprise, 3000 Hanover St.,, Palo Alto, CA 94304, U.S.A. 844-806-3425
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Hewlett Packard Overensstemmelseserkleering c E
Enterprise baseret pa ISO/IEC 17050-1 og EN 17050-1
OE #: TPS-1007 R1/ da
Producents navn:; Hewlett Packard Enterprise Company
Producents adresse: 11445 Compaq Center Drive West, Houston, TX 77070 USA
erkle rer under eget ansvar, at produktet:
Produktnavn og/eller model: HPE ProLiant DL325 Gen10
Lovpligtigt modelnummer: TPS-1007
Produktmuligheder: Alle

opfylder fglgende produktspecifikationer og bestemmelser:

Sikkerhed Elektromagnetisk Kompatibilitet

EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 EN 55032:2012 Class A
+A2:2013 EN 55024:2010

EN 62479:2010 EN 61000-3-2:2014

EN 61000-3-3:2013

Miljgvenligt design

Forordning (EF) Nr.617/2013

Generalized Test Protocol for Calculating the Energy Efficiency of Internal Ac-Dc and Dc-Dc Power Supplies Revision 6.6
(April, 2012)

Begra nsning af anvendelsen af visse farlige stoffer
EN 50581.2012

Produktet overholder hermed kravene i Direktiv 2014/35/EF lovgivning om elektrisk materiel bestemt til anvendelse inden
for visse spz ndingsgra nser, Direktiv 2014/30/EF lovgivning om elektromagnetisk kompatibilitet, Direktiv 2009/125/EF om
rammerne for fastle ggelse af krav til miljgvenligt design af energirelaterede produkter, Direktiv 2011/65/EF om

begra nsning af anvendelsen af visse farlige stoffer i elektrisk og elektronisk udstyr og ba rer CE ma rkningen i
overensstemmelse hermed.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Yderligere information
Dette produkt er tildelt et lovpligtigt modelnummer, som forbliver ved de lovgivningsme ssige aspekter af designet. Det

lovpligtige modelnummer er den prima re produktidentifkator i den lovgivningsma ssige dokumentation og testrapporter,
dette nummer bar ikke forveksles med markedsfaringsnavnet eller produktnumrene.

Ny
Houston, TX Joe Sharkey, Leder
06.11.2018 Houston Product Compliance Center

Lokal kontakt, kun til lovgivningsmz ssige spargsmal
EU: HPE, Postfach 0001, 1122 Wien, Austria
us. Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, US.A. 844-806-3425
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Hewlett Packard Konformitatserklarung c E
Enterprise basierend auf ISO/IEC 17050-1 und EN 17050-1
KE #: TPS-1007 R1/ de
Name des Herstellers: Hewlett Packard Enterprise Company
Adresse des Herstellers: 11445 Compaq Center Drive West, Houston, TX 77070 USA
erklart in alleiniger Verantwortung, dass das Produkt:
Produktbezeichnung und/oder Modell: HPE ProLiant DL325 Gen10
Behdrdliche Modellnummer: TPS-1007
Produktoptionen: Alle

den folgenden Produktspezifikationen und Richtlinien entspricht:

Sicherheit Elektromagnetische Vertraglichkeit
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 EN 55032:2012 Class A

+A2:2013 EN 55024:2010
EN 62479:2010 EN 61000-3-2:2014

EN 61000-3-3:2013

Umweltgerechte Gestaltung

Verordnung (EU) No. 617/2013

Generalized Test Protocol for Calculating the Energy Efficiency of Internal Ac-Dc and Dc-Dc Power Supplies Revision 6.6
(April, 2012)

Beschrankung der Verwendung bestimmter gefahrlicher Stoffe
EN 505812012

Das Produkt entspricht hiermit den Anforderungen von Richtlinie 2014/35/EU betreffend elektrische Betriebsmittel zur
Verwendung innerhalb bestimmter Spannungsgrenzen, Richtlinie 2014/30/EU (ber die elektromagnetische Vertréglichkeit,
Richtlinie 2009/125/EG zur Schaffung eines Rahmens fiir die Festlegung von Anforderungen an die umweltgerechte
Gestaltung energieverbrauchsrelevanter Produkte, Richtlinie 2011/65/EU zur Beschrénkung der Verwendung bestimmter
geféhrlicher Stoffe in Elektro- und Elektronikgerdten und trégt dementsprechend die CE Kennzeichnung.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Zusatzinformation

Diesem Produkt wird eine behdérdliche Modellnummer zugeordnet, welche an die behérdlichen Aspekte des Designs
gebunden ist. Die behérdliche Modellnummer ist das Hauptproduktkennzeichen in der behdrdlichen Dokumentation und in
Prifberichten; diese Nummer ist nicht mit dem Marketingnamen oder den Produkthummern zu verwechseln.

Ny
Houston, TX Joe Sharkey, Leiter
06.11.2018 Houston Product Compliance Center

Lokaler Ansprechpartner ausschlielich fur behdrdliche Themen
EU: HPE, Postfach 0001, 1122 Wien, Austria
us. Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, US.A. 844-806-3425

http.//www.hpe.com/eu/certificates

1/1


http://www.hpe.com/eu/certificates

—

Hewlett Packard AHAQZH ZYMMOPOQIHX c E
Enterprise oupewva pe Ta TpoTutta ISO/IEC 17050-1 kai EN 17050-1
Ao #: TPS-1007 R1/ el
Enwvupia katackevaoti), Hewlett Packard Enterprise Company
AlebOuveoT KATACKELAOTH), 11445 Compag Center Drive West, Houston, TX 77070 USA
SNAWDVEL NEATTOKAELGTIKT] TOV £VOVVT, OTLTO TIPOIOV:
‘Ovopa 1)/katL povTéAo TPoiovVToG: HPE ProLiant DL325 Gen10
ApLOUOG HOVTEAOV CUH@WVA PE TN TPS-1007
vouoOeoia;

MPOALPETIKA XAPAKTNPLOTIKATIPOIOVTOG. OAoL

ZUPUHOPPWOVETAL TIPOG TIG AKOAOVOEC TIPOSLAYPAPEC KAL KAVOVLGLLOVG!

ac@AAELx NAEKTPOPAYVNTIKT) oUpBaToTyTa
EN 60950-1:2006 + A11.2009 +A1:2010 +A12:2011 EN 55032:2012 Class A

+A2:2013 EN 55024:2010
EN 62479:2010 EN 61000-3-2:2014

EN 61000-3-3:2013

OwoAoyikoV oxedSiaopnov

Kavoviepog (EK) api0. 617/2013

Generalized Test Protocol for Calculating the Energy Efficiency of Internal Ac-Dc¢ and Dc-Dc Power Supplies Revision 6.6
(April, 2012)

TOV TIEPLOPLGUO TG XPT)OT)G OPLGUEV®V ETUKIVEUV®Y 0UCLOV
EN 50581:2012

To mapdv Ttpoidv cuppopP®VETAL TIPOG TI§ ataltroels g 08nyia 2014/35/EE twv ava@epopévwy oto
NAEKTPOAOYLKO VALKS TIOL TipoopileTal va XpnopuoTotn0el evtog oplopévwy opiwv taoews, 08nyia 2014/30/EE
OXETIKA PE TNV NAEKTPOUAYVNTIKY cupBatotnta, 08nyia 2009/125/EK yia T B€oTion TAalsiov yia Tov
KaBopLoPO ATALTIICEWV 0LKOAOYIKOU OXESLATHOU OGOV APOpPE TA GUVEEONEVA e TNV EVEPYELX TIpOoiovTa, O8N Yia
2011/65/EE yla ToV TtEPLOPLOUO TNG XPTONS OPLOUEVWV ETIKIVOUV®WV 0UGLWOV € NAEKTPLKO KUL NAEKTPOVIKO
€COTALONO KaL PEPeL TNV avaioyn onjpaven CE.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

MpocBeTegMANpOPOpPiEC

Tomapdv Tpoidv cuvodeveTal amd Tov aplBud HovtéAoL Ttov TtpoAETETAL ATt TN VOpoOEesia OYXETIKA e TOV
oxedlaopud tov. 0 ev A6yw KavovioTikdg aplOpdg povtédou eivat o KOPLOG avayvwpLoTIKOS aplBog Tou
TPOIOVTOG OTA £YYPAPA PUOULGTIKOU YUPAKTIPA KAL OTLG EKOETELG SOKLIUWY, KL SEV TIPETIEL VO CUYXEETAL E TNV
EUTOPLKT] Ovopacia 1) TouG aplBovg TTPoiGVTOG Yo 6KOToUG EUTIOPLKNG SLdBeomg.

T
i W, | o e—
Houston, TX Joe Sharkey, Staxelplotng
06.11.2018 Houston Product Compliance Center

IToyEla EMKOLVWVING ATTOKAELCTIKA YA KAVOVIOTIKA {NTipata
EE: HPE, Postfach 0001, 1122 Wien, Austria
HITA:  Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425
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Hewlett Packard Declaracion de Conformidad c E
Enterprise basada en las normas ISO/IEC 17050-1 y EN 17050-1
DdC #: TPS-1007 R1/ es
Nombre del fabricante: Hewlett Packard Enterprise Company
Direccién del fabricante: 11445 Compaq Center Drive West, Houston, TX 77070 USA
declara bajo su sola responsabilidad que el producto:
Nombre del producto y/o modelo: HPE ProLiant DL325 Gen10
Namero de modelo reglamentario: TPS-1007
Opciones del producto: Totos

cumple con las siguientes especificaciones y regulaciones de productos:

Seguridad Compatibilidad Electromagnética
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 EN 55032:2012 Class A

+A2:2013 EN 55024:2010
EN 62479:2010 EN 61000-3-2:2014

EN 61000-3-3:2013

Disefio ecoldgico

Reglamento (UE) N°617/2013

Generalized Test Protocol for Calculating the Energy Efficiency of Internal Ac-Dc and Dc-Dc Power Supplies Revision 6.6
(April, 2012)

Restricciones a la utilizacion de determinadas sustancias peligrosas
EN 505812012

El producto adjunto cumple con los requisitos de la Directiva 2014/35/UE sobre el material eléctrico destinado a utilizarse
con determinados |mites de tensién, Directiva 2014/30/UE en materia de compatibilidad electromagnética, Directiva
2009/125/CE por la que se instaura un marco para el establecimiento de requisitos de disefio ecoldgico aplicables a los
productos relacionados con la energ g, Directiva 2011/65/UE sobre restricciones a la utilizacion de determinadas sustancias
peligrosas en aparatos eléctricos y electrénicos y porta el marcado CE correspondiente.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Informacion adicional

Este producto tiene asignado un ndmero de modelo reglamentario en consonancia con los aspectos normativos del disefio. El
nimero de modelo reglamentario es el principal identificador del producto en la documentacién reglamentaria y en los
informes de ensayo. No se deber & confundir este nimero con el nombre comercial ni con los nimeros comerciales del
producto.

T
69. Omng—
Houston, TX Joe Sharkey, Manager
06.11.2018 Houston Product Compliance Center

Contactos nacionales solo para temas normativos
UE: HPE, Postfach 0001, 1122 Wien, Austria
USA.:  Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425
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Hewlett Packard Vastavusdeklaratsioon c E
Enterprise vastab standarditele ISO/IEC 17050-1 ja EN 17050-1
VD #: TPS-1007 R1/ et
Tootja nimetus: Hewlett Packard Enterprise Company
Tootja aadress: 11445 Compaq Center Drive West, Houston, TX 77070 USA
deklareerib oma ainuvastutusel, et toode:
Toote nimetus ja/vdi mudel: HPE ProLiant DL325 Gen10
Normatiivse mudeli number: TPS-1007
Toote variandid: Kadik

vastab jargmistele toote kohta kaivatele spetsifikatsioonidele ja regulatiivsetele dokumentidele:

Ohutus Elektromagnetilise Uhilduvuse

EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 EN 55032:2012 Class A
+A2:2013 EN 55024:2010

EN 62479:2010 EN 61000-3-2:2014

EN 61000-3-3:2013

O kodisaini

Eeskiri (EU) nr617/2013

Generalized Test Protocol for Calculating the Energy Efficiency of Internal Ac-Dc and Dc-Dc Power Supplies Revision 6.6
(April, 2012)

Teatavate ohtlike ainete kasutamise piiramise kohta
EN 50581.2012

Kéesolev toode vastab Direktiiv 2014/35/EL teatavates pingevahemikes kasutatavaid elektriseadmeid kasitlevate, Direktiiv
2014/30/EL mis kasitleb elektromagnetilise tihilduvuse, Direktiiv 2009/125/EU mis késitleb raamistiku kehtestamist
energiamdjuga toodete 6kodisaini nduete sétestamiseks, Direktiiv 2011/65/EL teatavate ohtlike ainete kasutamise piiramise
kohta elektri- ja elektroonikaseadmetes ja on tahistatud vastavalt CE tahisega.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Lisateave

Tootele on omistatud normatiivse mudeli number, mis vastab konstruktsiooni normatiivsetele aspektidele. Normatiivse
mudeli number on normatiivsetes dokumentides ja katsetuste aruannetes toote peamiseks identifikaatoriks, seda numbrit ei
tohi segamini ajada turundusnumbri v6i toote humbriga.

<
6} Otang——

Houston, TX Joe Sharkey, Juhataja

06.11.2018 Houston Product Compliance Center

Kohalik kontakt tiksnes normatiivsetes kiisimustes
EU: HPE, Postfach 0001, 1122 Wien, Austria
us. Hewlett Packard Enterprise, 3000 Hanover St,, Palo Alto, CA 94304, U.S.A. 844-806-3425
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Hewlett Packard Vaatimustenmukaisuusvakuutus c E
Enterprise standardien ISO/IEC 17050-1 ja EN 17050-1
Vaatimustenmukaisuusvakuutus #: TPS-1007 R1 / fi
Valmistajan nimi; Hewlett Packard Enterprise Company
Valmistajan osoite: 11445 Compaq Center Drive West, Houston, TX 77070 USA
vakuuttaa yksinomaisella vastuullaan, etté tuote:
Tuotteen nimi ja/tai malli; HPE ProLiant DL325 Gen10
Lainséadannon edellyttdma mallinumero: TPS-1007
Tuotevaihtoehdot: Kaiken

noudattavat seuraavia tuotemaarityksia ja maarayksia:

Turvallisuus Séhkomagneettista Yhteensopivuutta
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 EN 55032:2012 Class A

+A2:2013 EN 55024:2010
EN 62479:2010 EN 61000-3-2:2014

EN 61000-3-3:2013

Ekologiselle suunnittelulle

Asetus (EY) N:0 617/2013

Generalized Test Protocol for Calculating the Energy Efficiency of Internal Ac-Dc and Dc-Dc Power Supplies Revision 6.6
(April, 2012)

Tiettyjen vaarallisten aineiden kayton rajoittamisesta
EN 50581.2012

Tuote noudattaa téten Direktiivi 2014/35/EU séhkolaitteita tietyll& jannitealueella koskevan, Direktiivi 2014/30/EU
sahkdémagneettista yhteensopivuutta koskevan, Direktiivi 2009/125/EY energiaan liittyvien tuotteiden ekologiselle
suunnittelulle asetettavien vaatimusten puitteista, Direktiivi 2011/65/EU tiettyjen vaarallisten aineiden k&yton
rajoittamisesta sahko- ja elektroniikkalaitteissa vaatimuksia, ja néin ollen silld on CE merkint&.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Lisatietoja

Télle tuotteelle on osoitettu lainsaadannon edellyttdma mallinumero, joka pysyy samana mallin lainsaadannéllisten
nékokulmien mukaisesti. Lainsd&dannon edellyttdma mallinumero on tuotteen paatunniste lainsaadannéllisissé asiakirjoissa
ja testiraporteissa, ja tdta numeroa ei saa sekoittaa markkinointinimeen tai tuotenumeroihin.

<
6} Otang——
Houston, TX Joe Sharkey, Johtaja
06.11.2018 Houston Product Compliance Center

Paikallinen yhteyshenkild vain lainséadannéllisille aiheille
EU: HPE, Postfach 0001, 1122 Wien, Austria
us. Hewlett Packard Enterprise, 3000 Hanover St,, Palo Alto, CA 94304, U.S.A. 844-806-3425
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Hewlett Packard Déclaration de Conformité c E
Enterprise basée sur ISO/IEC 17050-1 et EN 17050-1
DdC #: TPS-1007 R1 / fr
Nom du fabricant; Hewlett Packard Enterprise Company
Adresse du fabricant: 11445 Compaq Center Drive West, Houston, TX 77070 USA
déclare, sous sa seule responsabilité, que le produit:
Nom du produit et/ou modéle: HPE ProLiant DL325 Gen10
Numéro de modéle de réglementation: TPS-1007
Options de produit: Tout

est conforme aux réglementations et spécifications de produit suivantes:

Sécurité Compatibilité électromagnétique

EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 EN 55032:2012 Class A
+A2:2013 EN 55024:2010

EN 62479:2010 EN 61000-3-2:2014

EN 61000-3-3:2013

D’écoconception

Réglement (UE) n°617/2013

Generalized Test Protocol for Calculating the Energy Efficiency of Internal Ac-Dc and Dc-Dc Power Supplies Revision 6.6
(April, 2012)

Limitation de Putilisation de certaines substances dangereuses
EN 50581:2012

Le présent produit satisfait aux exigences de la Directive 2014/35/EU relatives au matériel électrique destiné a étre employé
dans certaines limites de tension, Directive 2014/30/EU concernant la compatibilité électromagnétique, Directive
2009/125/CE établissant un cadre pour la fixation d’exigences en matiére d’écoconception applicables aux produits liés a
énergie, Directive 2011/65/EU relative a la limitation de l'utilisation de certaines substances dangereuses dans les
équipements €lectriques et électroniques et arbore la marque CE en conséquence.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Renseignements complémentaires

Un numéro de modele de réglementation, qui demeure avec les aspects reglementaires de conception, est attribué a ce
produit. Le numéro de modéle de réglementation est le principal élément d'identification du produit dans la documentation
sur la documentation réglementaire et les rapports d’essai, ce numéro ne doit pas &tre confondu avec le nom commercial ou
les numéros de produit.

T
6}. Omng—
Houston, TX Joe Sharkey, Responsable
06.11.2018 Houston Product Compliance Center

Contact local pour les sujets de réglementation uniquement
UE: HPE, Postfach 0001, 1122 Wien, Austria
USA:  Hewlett Packard Enterprise, 3000 Hanover St,, Palo Alto, CA 94304, US.A. 844-806-3425
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Hewlett Packard Izjava o0 Sukladnosti c €
Enterprise na temelju norme ISO/IEC 17050-1 i EN 17050-1
loS #: TPS-1007 R1/ hr
Naziv proizvodaéa: Hewlett Packard Enterprise Company
Adresa proizvodaca: 11445 Compaq Center Drive West, Houston, TX 77070 USA
izjavljujem, pod punom odgovornoscu, da je proizvod.:
Naziv i/ili model proizvoda: HPE ProLiant DL325 Gen10
Regulatorna oznaka modela: TPS-1007
Opcije proizvoda: Sav

u skladu sa sljede¢im Specifikacijama proizvoda i propisima:;

Osigura¢ Elektromagnetsku Kompatibilnost
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 EN 55032:2012 Class A

+A2:2013 EN 55024:2010
EN 62479:2010 EN 61000-3-2:2014

EN 61000-3-3:2013

Ekoloski dizajn

Uredba (EU) br. 617/2013

Generalized Test Protocol for Calculating the Energy Efficiency of Internal Ac-Dc and Dc-Dc Power Supplies Revision 6.6
(April, 2012)

Ogranicenje uporabe odredenih opasnih tvari
EN 50581:2012

Navedeni proizvod u skladu je sa zahtjevima Direktiva 2014/35/EU u odnosu na elektri¢nu opremu namijenjenu za uporabu
unutar odredenih naponskih granica, Direktiva 2014/30/EU u odnosu na elektromagnetsku kompatibilnost, Direktiva
2009/125/EZ o uspostavi okvira za utvrdivanje zahtjeva za ekolo$ki dizajn proizvoda koji koriste energiju, Direktiva
2011/65/EU o ograni¢enju uporabe odredenih opasnih tvari u elektri¢noj i elektroni¢koj opremi i sukladno tome sadrZi
oznaku CE.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Dodatni podaci
Ovom proizvodu dodijeljena je Regulatorna oznaka modela, koja je u skladu s regulatornim aspektima konstrukcije proizvoda.

Regulatorna oznaka modela glavna je idenfifikacijska oznaka proizvoda u regulatornoj dokumentaciji i izvje$tajima o
ispitivanju i tu se oznaku ne smije zabunom zamijeniti za trzi§no ime ili brojeve proizvoda.

(S} lb&m-——-
Houston, TX Joe Sharkey, Voditelj
06.11.2018 Houston Product Compliance Center

Lokalni podaci za kontakt iskljuivo za regulatorna pitanja
EU: HPE, Postfach 0001, 1122 Wien, Austria
SAD:  Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, USA. 844-806-3425
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Hewlett Packard Megfeleldségi Nyilatkozat c E
Enterprise az ISO/IEC és 17050-1 EN 17050-1
MN #: TPS-1007 R1/ hu
Gyarté neve: Hewlett Packard Enterprise Company
Gyarto cime; 11445 Compaq Center Drive West, Houston, TX 77070 USA
teljes feleldsséggel kijelenti hogy az aldbbi termék:
Termék neve és/vagy modellje: HPE ProLiant DL325 Gen10
Hato6sagi tpusszam: TPS-1007
Termékopcidk: Minden

megfelel az aldbbi termékspecifikacidknak és eldirasoknak:

Biztonsag Elektromagneses Osszeférhetdségre
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 EN 55032:2012 Class A

+A2:2013 EN 55024:2010
EN 62479:2010 EN 61000-3-2:2014

EN 61000-3-3:2013

Kdrnyezetbarat tervezésére

617/2013/EK rendelet

Generalized Test Protocol for Calculating the Energy Efficiency of Internal Ac-Dc and Dc-Dc Power Supplies Revision 6.6
(April, 2012)

Korlatozéasarol egyes veszélyes anyagok vald alkalmazésanak
EN 505812012

A termék a jelen nyilatkozat szerint megfelel a 2014/35/EU irdnyelve elektromos berendezésekre a meghatarozott
feszlltséghataron belilli hasznalatra tervezett vonatkoz6, 2014/30/EU irdnyelve az elektromégneses ésszeférhetlségre
vonatkoz6, 2009/125/EK irdnyelve az energiéval kapcsolatos termékek kdrnyezetbarat tervezésére vonatkozd
kovetelmények megéllap tési kereteinek Iétrehozésardl, 2011/65/EU irdnyelve egyes veszélyes anyagok elektromos és

ajelolés.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Tovabbi informéacidk
A termékhez meghatérozott hatdsagi tpusszam a kivitel szabalyozasi szempontjaihoz kapcsolddik. A hatosagi tpusszam

szerepel a hatésagi dokumentumokban és vizsgdlati jelentésekben a termék f6 azonositéjaként. Nem 6sszetévesztendd a
piaci névvel vagy a termék azonos k6szamaival.

T
6}. Omng—
Houston, TX Joe Sharkey, Igazgato
06.11.2018 Houston Product Compliance Center

Helyi elérhetdség hatésagi téméakhoz
EU: HPE, Postfach 0001, 1122 Wien, Austria
us. Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425
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Hewlett Packard Dichiarazione di Conformita c E
Enterprise ai sensi della norma ISO/IEC 17050-1 e EN 17050-1
DdC #: TPS-1007 R1/ it
Nome del fabbricante: Hewlett Packard Enterprise Company
Indirizzo del fabbricante: 11445 Compaq Center Drive West, Houston, TX 77070 USA
dichiara, sotto la propria esclusiva responsabilita, che il prodotto:
Nome del prodotto e/o modello: HPE ProLiant DL325 Gen10
Numero di matricola: TPS-1007
Opzioni del prodotto: Tutti

e conforme alle seguenti Specifiche del prodotto e ai seguenti regolamenti:

Sicurezza Compatibilita Elettromagnetica

EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 EN 55032:2012 Class A
+A2:2013 EN 55024:2010

EN 62479:2010 EN 61000-3-2:2014

EN 61000-3-3:2013

Ecocompatibile

Regolamento (CE) N. 617/2013

Generalized Test Protocol for Calculating the Energy Efficiency of Internal Ac-Dc and Dc-Dc Power Supplies Revision 6.6
(April, 2012)

Restrizione dell’uso di determinate sostanze pericolose
EN 50581:2012

Il prodotto & conforme ai requisiti della Direttiva 2014/35/UE relative al materiale elettrico destinato ad essere adoperato
entro taluni limiti di tensione, Direttiva 2014/30/UE relative alla compatibilita elettromagnetica, Direttiva 2009/125/CE
relativa all'istituzione di un quadro per I'elaborazione di specifiche per la progettazione ecocompatibile dei prodotti connessi
all’energia, Direttiva 2011/65/UE sulla restrizione dell’'uso di determinate sostanze pericolose nelle apparecchiature
elettriche ed elettroniche e pertanto reca il marchio CE.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Informazioni aggiuntive

A guesto prodotto viene assegnato un numero di matricola secondo gli aspetti normativi della progettazione. Il numero di
matricola normativo € il codice principale di identificazione del prodotto nella documentazione prevista dalla normativa e nei
verbali di prova, questo numero non deve essere confuso con il nome commerciale o con il codice articolo del prodotto.

Ny
Houston, TX Joe Sharkey, Responsabile
06.11.2018 Houston Product Compliance Center

Contatti locali solo per gli aspetti normativi
UE: HPE, Postfach 0001, 1122 Wien, Austria
USA:  Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, US.A. 844-806-3425
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Hewlett Packard Atitikties Deklaracija c €
Enterprise pagal ISO/IEC 17050-1 ir EN 17050-1
AD #: TPS-1007 R1/ It
Gamintojo pavadinimas: Hewlett Packard Enterprise Company
Gamintojo adresas: 11445 Compaq Center Drive West, Houston, TX 77070 USA
Atsakingai pareiskia, kad produktas:
Produkto pavadinimas ir / ar modelis: HPE ProLiant DL325 Gen10
Reglamentinis modelio numeris: TPS-1007
Produkto parinktys: Visigkai

atitinka tokias produkto specifikacijas ir reglamentus:

Saugumas Elektromagnetiniu Suderinamumu
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 EN 55032:2012 Class A

+A2:2013 EN 55024:2010
EN 62479:2010 EN 61000-3-2:2014

EN 61000-3-3:2013

Ekologinio projektavimo

Reglamentas (ES) Nr.617/2013

Generalized Test Protocol for Calculating the Energy Efficiency of Internal Ac-Dc and Dc-Dc Power Supplies Revision 6.6
(April, 2012)

apribojimas naudojimo dél tam tikry pavojingy medziagy
EN 50581.2012

Produktas atitinka Zemos jtampos direktyvos Direktyva 2014/35/ES susijusiy su elektrotechniniais gaminiais, skirtais
naudoti tam tikrose jtampos ribose, suderinimo, Direktyva 2014/30/ES susijusiy su elektromagnetiniu suderinamumu,
Direktyva 2009/125/EB nustatanti ekologinio projektavimo reikalavimy su energija susijusiems gaminiams nustatymo
sistemg, Direktyva 2011/65/ES dél tam tikry pavojingy medziagy naudojimo elektros ir elektroninéje jrangoje apribojimo
reikalavimus ir turi atitinkamg CE Zenklinima.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Papildoma informacija

Siam produktui yra priskirtas Reglamentinis modelio numeris, kuris priklauso nuo projekto reglamentavimo aspekty.
Reglamentinis numeris yra pagrindinis produkto identifikatorius reglamentavimo dokumentuose ir bandymy ataskaitose, §is
numeris neturéty bati painiojamas su rinkodaros pavadinimu ar produkto numeriais.

(S} lb&m-——-
Houston, TX Joe Sharkey, MenedZeris
06.11.2018 Houston Product Compliance Center

Vietiniai kontaktai tik reglamentavimo klausimais
ES: HPE, Postfach 0001, 1122 Wien, Austria
JAV: Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, US.A. 844-806-3425
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Hewlett Packard Atbilstibas Deklaracija c €
Enterprise pamatojoties uz ISO/IEC 17050-1 un EN 17050-1
AD #: TPS-I007R1/ Iv
RaZotaja nosaukums; Hewlett Packard Enterprise Company
Razotija adrese: 11445 Compaq Center Drive West, Houston, TX 77070 USA
ka vienigais atbildigais par produkta kvalitati pazino, ka produkts:
Produkta nosaukums un/vai modelis: HPE ProLiant DL325 Gen10
Tehniskais modela numurs: TPS-1007
Produkta komplekticija: Viss

atbilst §adam produkta specifikacijam un noteikumiem:

Drosiba Elektromagnétisko Savietojamibu
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 EN 55032:2012 Class A

+A2:2013 EN 55024:2010
EN 62479:2010 EN 61000-3-2:2014

EN 61000-3-3:2013

Ekodizaina

Regula (ES) Nr.617/2013

Generalized Test Protocol for Calculating the Energy Efficiency of Internal Ac-Dc and Dc-Dc Power Supplies Revision 6.6
(April, 2012)

Izmantos$anas ierobezosanu par dazu bistamu vielu
EN 50581:2012

Sis produkts atbilst $adu tiesibu aktu prasibam: Direktiva 2014/35/ES saskano3anu attieciba uz elektroiekartam, kas
paredzétas lietoSanai noteiktas sprieguma robezas, Direktiva 2014/30/ES kas attiecas uz elektromagnétisko savietojamibu,
Direktiva 2009/125/EK ar ko izveido sistému, lai noteiktu ekodizaina prasibas ar energiju saistitiem razojumiem, Direktiva
2011/65/ES par dazu bistamu vielu izmanto3anas ierobeZo$anu elektriskas un elektroniskas iekartas un tam ir atbilstods CE
markéjums.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Papildinformacija

Sim produktam ir pieskirts tehniskais modela numurs, kas norada uz produkta dizaina normativajiem aspektiem. Tehniskais
modela numurs ir galvenais produkta identifikators normativajos dokumentos un festé&$anas zinojumos. So numuru nedrikst
sajaukt ar produkta tirdzniecibas nosaukumu vai numuru.

(S() Oang——
Houston, TX Joe Sharkey, MenedZeris
06.11.2018 Houston Product Compliance Center

Vietéjo parstavniecibu kontaktinformacija tikai jautajumiem par normativajiem produkta aspektiem
ES: HPE, Postfach 0001, 1122 Wien, Austria
ASV. Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, US.A. 844-806-3425
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Hewlett Packard Dikjarazzjoni ta 'Konformita C E
Enterprise bbazata fuq ISO/IEC 17050-1 u EN 17050-1
Dt'K #: TPS-1007 R1/ mt

Isem il-manifattur: Hewlett Packard Enterprise Company
Indirizz tal-manifattur: 11445 Compaq Center Drive West, Houston, TX 77070 USA
jiddikjaraw, taht ir-responsabbilta unika taghhom li I-prodott:
Isem il-prodott u/jew mudell: HPE ProLiant DL325 Gen10
Numru tal-Mudell Regolatorju: TPS-1007
Ghatliet tal-prodott; Kull

jikkonforma mal-ispetifikazzjonijiet u r-regolamenti li gejjin:

Sigurta Kompatibilita Elettromanjetika

EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 EN 55032:2012 Class A
+A2:2013 EN 55024:2010

EN 62479:2010 EN 61000-3-2:2014

EN 61000-3-3:2013

Ghall-ekodisinn

Regolament (KE) Nru617/2013

Generalized Test Protocol for Calculating the Energy Efficiency of Internal Ac-Dc and Dc-Dc Power Supplies Revision 6.6
(April, 2012)

Restrizzjoni tal-uzu ta’ ¢erti sustanzi perikoluzi
EN 505812012

Dan il-prodott jikkonforma mar-rekwiziti tad- Direttiva 2014/35/UE dwar mat-taghmir elettriku ddisinjat ghall-uzu fi hdan
¢erti limiti tal-voltagg, Direttiva 2014/30/UE xjagsmu mal-kompatibilita elettromanjetika, Direttiva 2009/125/KE li
tistabbilixxi gafas ghall-iffissar ta’ rekwiziti ghall-ekodisinn ghal prodotti relatati mal-energija, Direttiva 2011/65/UE dwar ir-
restrizzjoni tal-uzu ta’ ¢erti sustanzi perikoluzi fit-taghmir elettriku u elettroniku u jgorr il-marka korrispondenti CE.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Aktar informazzjoni
Dan il-prodott ghandu Numru tal-Mudell Regolatorju li jinzamm mal-aspetti regolatorji tad-disinn. In-Numru tal-Mudell

Regolatorju huwa I-identifikatur prin¢ipali fid-dokumentazzjoni regolatorja u r-rapporti tat-testijiet. Dan in-numru m'ghandux
jigi konfuz mal-isem kummercjali jew in-numri tal-prodott.

0N
6} Omang——
Houston, TX Joe Sharkey, Maniger
06.11.2018 Houston Product Compliance Center

Kuntatt lokali ghal suggetti regolatorji biss
EU: HPE, Postfach 0001, 1122 Wien, Austria
us. Hewlett Packard Enterprise, 3000 Hanover St,, Palo Alto, CA 94304, U.S.A. 844-806-3425
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Hewlett Packard Conformiteitsverklaring c E
Enterprise op basis van ISO/IEC 17050-1 en EN 17050-1
CV #: TPS-1007 R1/nl
Naam producent; Hewlett Packard Enterprise Company
Adres producent: 11445 Compaq Center Drive West, Houston, TX 77070 USA
verklaart, onder haar eigen verantwoordelijkheid, dat het product:
Productnaam en/of model: HPE ProLiant DL325 Gen10
Wettelijk modelnummer: TPS-1007
Productopties: Alle

voldoet aan de volgende productspecificaties en reguleringen:

Veiligheid Elektromagnetische Compatibiliteit
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 EN 55032:2012 Class A

+A2:2013 EN 55024:2010
EN 62479:2010 EN 61000-3-2:2014

EN 61000-3-3:2013

Ecologisch ontwerp

Verordening (EU) nr.617/2013

Generalized Test Protocol for Calculating the Energy Efficiency of Internal Ac-Dc and Dc-Dc Power Supplies Revision 6.6
(April, 2012)

Beperking van het gebruik van bepaalde gevaarlijke stoffen
EN 50581.2012

Het product voldoet hierbij aan de vereisten van Richtlijn 2014/35/EU inzake elektrisch materiaal bestemd voor gebruik
binnen bepaalde spanningsgrenzen, Richtlijn 2014/30/EU inzake elektromagnetische compatibiliteit, Richtlijn 2009/125/EG
betreffende de totstandbrenging van een kader voor het vaststellen van eisen inzake ecologisch ontwerp voor
energiegerelateerde producten, Richtlijn 2011/65/EU betreffende beperking van het gebruik van bepaalde gevaarlijke
stoffen in elektrische en elektronische apparatuur en is voorzien van het bijbehorende keurmerk.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Aanvullende informatie

Aan dit product is een wettelijk modelnummer toegekend dat de wettelijke aspecten van het ontwerp betreft. Het wettelijk
modelnummer is de belangrijkste identificatie van het product in de wettelijke documentatie en testberichten. Dit nummer
mag niet worden verwisseld met de marketingnaam of de productnummers.

Ny
Houston, TX Joe Sharkey, Manager
06.11.2018 Houston Product Compliance Center

Lokaal contact, uitsluitend voor wettelijke kwesties
EU: HPE, Postfach 0001, 1122 Wien, Austria
us. Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, US.A. 844-806-3425
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Hewlett Packard Deklaracja Zgodnosci c €
Enterprise oparta na ISO/IEC 17050-1 oraz EN 17050-1
DZ #: TPS-1007 R1/ pl
Nazwa producenta: Hewlett Packard Enterprise Company
Adres producenta: 11445 Compaq Center Drive West, Houston, TX 77070 USA
deklaruje z petng odpowiedzialnoécia, e produkt:
Nazwa produktu i/lub model: HPE ProLiant DL325 Gen10
Numer modelu regulacyjnego: TPS-1007
Opcje produktu: Wszyscy

jest dostosowany do nastepujacych specyfikacji produktu i regulacji:

Bezpieczeristwo Kompatybilnosci Elektromagnetycznej
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 EN 55032:2012 Class A

+A2:2013 EN 55024:2010
EN 62479:2010 EN 61000-3-2:2014

EN 61000-3-3:2013

Ekoprojektu

Nr regulacji (WE) 617/2013

Generalized Test Protocol for Calculating the Energy Efficiency of Internal Ac-Dc and Dc-Dc Power Supplies Revision 6.6
(April, 2012)

Ograniczenia stosowania niektorych niebezpiecznych substanciji
EN 50581.2012

Niniejszy produkt jest zgodny z wymaganiami dyrektywy Dyrektywa 2014/35/WE odnoszacych sie do sprzetu elektrycznego
przewidzianego do stosowania w okreslonych granicach napiecia, Dyrektywa 2014/30/WE odnoszacych sie

do kompatybilnosci elektromagnetycznej, Dyrektywa 2009/125/WE ustanawiajaca ogélne zasady ustalania wymogéw
dotyczacych ekoprojektu dla produktéw zwigzanych z energia, Dyrektywa 2011/65/WE w sprawie ograniczenia stosowania
niektdrych niebezpiecznych substancji w sprzecie elekirycznym i elektronicznym posiada odpowiednie oznaczenie CE.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Dodatkowe informacje

Produkt ma przypisany numer modelu regulacyjnego, ktéry wigze sie z aspektami regulacyjnymi jego wzornictwa. Numer
modelu regulacyjnego jest gtdéwnym identyfikatorem produktu w dokumentacji regulacyjnej i raportach z testéw, nie wolno
myli¢ tego numeru z nazwg marketingowg lub numerami produktu.

69. Omang———
Houston, TX Joe Sharkey, Menazer
06.11.2018 Houston Product Compliance Center

Lokalny adres kontaktowy - tylko w sprawach regulacyjnych
UE: HPE, Postfach 0001, 1122 Wien, Austria
USA:  Hewlett Packard Enterprise, 3000 Hanover St.,, Palo Alto, CA 94304, U.S.A. 844-806-3425
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Hewlett Packard Declaracdo de Conformidade c E
Enterprise com base na ISO/IEC 17050-1 e EN 17050-1
DdC #: TPS-1007 R1/ pt
Nome do fabricante: Hewlett Packard Enterprise Company
Endereco do fabricante: 11445 Compaq Center Drive West, Houston, TX 77070 USA
declara, sob sua exclusiva responsabilidade, que o produto:
Nome e/ou Modelo do Produto: HPE ProLiant DL325 Gen10
Namero de Modelo Regulamentar: TPS-1007
Opcgdes de produto: Todo

Em conformidade com as seguintes especificagdes de produto e diretivas:

Seguranca Compatibilidade Electromagnética
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 EN 55032:2012 Class A

+A2:2013 EN 55024:2010
EN 62479:2010 EN 61000-3-2:2014

EN 61000-3-3:2013

Concepcao ecoldgica

Regulamento (CE) N© 617/2013

Generalized Test Protocol for Calculating the Energy Efficiency of Internal Ac-Dc and Dc-Dc Power Supplies Revision 6.6
(April, 2012)

Restricdo do uso de determinadas substancias perigosas
EN 505812012

0 produto esta em conformidade com os requisitos da Directiva 2014/35/UE no domio do material eléctrico destinado a
ser utilizado dentro de certos limites de tenséo, Directiva 2014/30/UE respeitantes a compatibilidade electromagnética,
Directiva 2009/125/CE relativa a criagdo de um quadro para definir os requisitos de concepcao ecologica dos produtos
relacionados com o consumo de energia, Directiva 2011/65/UE relativa a restricdo do uso de determinadas substancias
perigosas em equipamentos eléctricos e electrénicos , bem como detém a respetiva marcacgéo CE.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

InformacAo adicional

O presente produto detém um NUmero de Modelo Regulamentar, correspondente aos aspetos regulamentares do design. O
Numero de Modelo regulamentar € o principal identificador do produto presente na documentacdo regulamentar e nos
relatorios de teste; este nimero néo deve ser confundido com o0 nome de marketing ou os numeros do produto.

Ny
Houston, TX Joe Sharkey, Manager
06.11.2018 Houston Product Compliance Center

Contato local apenas para assuntos regulamentares
UE: HPE, Postfach 0001, 1122 Wien, Austria
EUA.  Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, US.A. 844-806-3425
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Hewlett Packard Declaratie de Conformitate c E
Enterprise conform ISO/IEC 17050-1 si EN 17050-1
DdC #: TPS-1007 R1/ro
Numele producitorului: Hewlett Packard Enterprise Company
Adresa producatorului: 11445 Compagq Center Drive West, Houston, TX 77070 USA
declar4, pe proprie rispundere c3 produsul.
Nume produs si/sau Model: HPE ProLiant DL325 Gen10
Cod de reglementare model: TPS-1007
Optiuni produs: Toate

este conform urmitoarelor specificatii si reglementari ale produsului:

Sigurants Compatibilitatea Electromagnetici
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 EN 55032:2012 Class A

+A2:2013 EN 55024:2010
EN 62479:2010 EN 61000-3-2:2014

EN 61000-3-3:2013

Proiectare ecologic3

Reglementarea (EU) Nr.617/2013

Generalized Test Protocol for Calculating the Energy Efficiency of Internal Ac-Dc and Dc-Dc Power Supplies Revision 6.6
(April, 2012)

Restrictiile de utilizare a anumitor substante periculoase T echipamentele
EN 50581:2012

Produsul se conformeaza cerintelor Directiva 2014/35/EU privind echipamentele electrice destinate utilizarii in cadrul unor
anumite limite de tensiune, Directiva 2014/30/EU cu privire la compatibilitatea electromagnetic, Directiva 2009/125/CE de
instituire a unui cadru pentru stabilirea cerintelor T materie de proiectare ecologica aplicabile produselor cu impact
energetic, Directiva 2011/65/EU privind restrictiile de utilizare a anumitor substante periculoase in echipamentele electrice si
electronice E si poarta in mod corespunzator marca .

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Informatii aditionale

Acestui produs Teste atribuit un cod de reglementare al modelului care se refera la aspectele de reglementare ale designului.
Codul de reglementare al produsului este principalul cod de identificare al produsului in documentele de reglementare si
rapoartele de testare, acest cod nu trebuie confundat cu denumirea de marketing sau codurile produsului.

6} Omang——
Houston, TX Joe Sharkey, Manager
06.11.2018 Houston Product Compliance Center

Date de contact locale privind numai probleme de reglementare
EU: HPE, Postfach 0001, 1122 Wien, Austria
us. Hewlett Packard Enterprise, 3000 Hanover St,, Palo Alto, CA 94304, U.S.A. 844-806-3425
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Hewlett Packard Vyhlasenie o Zhode c €
Enterprise na zéklade ISO/IEC 17050-1 a EN 17050-1
VoZ #: TPS-1007 R1/ sk
Nazov vyrobcu: Hewlett Packard Enterprise Company
Adresa vyrobcu: 11445 Compaq Center Drive West, Houston, TX 77070 USA
na svoju vyluéni zodpovednost prehlasuje, Ze vyrobok:
Nazov vyrobku a/alebo model: HPE ProLiant DL325 Gen10
Regula¢né &islo modelu: TPS-1007
Moinosti vyrobku: Cely

je v silade s nasledujiicou $pecializaciou vyrokov a nariadeniami:

Bezpecnosft Elektromagnetick( Kompatibilitu
EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 EN 55032:2012 Class A

+A2:2013 EN 55024:2010
EN 62479:2010 EN 61000-3-2:2014

EN 61000-3-3:2013

Okoljsko primerno

Nariadenie (ES) €. 617/2013

Generalized Test Protocol for Calculating the Energy Efficiency of Internal Ac-Dc and Dc-Dc Power Supplies Revision 6.6
(April, 2012)

Obmedzeni pouzivania urcitych nebezpecnych latok
EN 50581:2012

Tento vyrobok spliia poZiadavky Smernica 2014/35/EU tykajucich sa elektrického zariadenia uréeného na pouZivanie v ramci
urgitych limitov napétia, Smernica 2014/30/EU vzfahuijicich sa na elektromagneticki kompatibilitu, Smernica 2009/125/ES
o0 vytvoreni rdmca na stanovenie poziadaviek na ekodizajn energeticky vyznamnych vyrobkov, Smernica 2011/65/EU o
obmedzeni pouZivania ur¢itych nebezpednych latok v elektrickych a elektronickych zariadeniach a je spravne CE oznaceny.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Dalsie informacie
Vyrobok ma pridelené regulatné &islo modelu, ktory je v stlade s regulalnymi aspektami dizajnu. Regula&né &islo modelu je

hlavny identifikator vyrobku v regula¢nej dokumentacii a v protokole o skiske a nemozno ho zamiefiaf s obchodnym ndzvom
alebo Lislom vyrobku.

6} Omang—
Houston, TX Joe Sharkey, Manazér
06.11.2018 Houston Product Compliance Center

Miestny kontakt vyhradne pre regulacné zalezZitosti
EU: HPE, Postfach 0001, 1122 Wien, Austria
USA:  Hewlett Packard Enterprise, 3000 Hanover St.,, Palo Alto, CA 94304, U.S.A. 844-806-3425
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Hewlett Packard Izjava o Skladnosti c E
Enterprise na osnovi ISO/IEC 17050-1 ter EN 17050-1
l0S #: TPS-1007 R1/ sl
Ime proizvajalca; Hewlett Packard Enterprise Company
Naslov proizvajalca: 11445 Compaq Center Drive West, Houston, TX 77070 USA
Izjavlja z vso odgovornostjo, da je izdelek:
Ime izdelka in/ali model: HPE ProLiant DL325 Genl10
Odobritvena §tevilka modela: TPS-1007
Moinosti izdelka: Vse

ustreza sledecim specifikacijam izdelka ter predpisom:

Varnost Elektromagnetno Zdruiljivostjo

EN 60950-1.2006 + A11:2009 +A1:2010 +A12:2011 EN 55032:2012 Class A
+A2:2013 EN 55024:2010

EN 62479:2010 EN 61000-3-2:2014

EN 61000-3-3:2013

Okoljsko primerno

Uredba (EU) §t.617/2013

Generalized Test Protocol for Calculating the Energy Efficiency of Internal Ac-Dc and Dc-Dc Power Supplies Revision 6.6
(April, 2012)

Omejevanje uporabe nekaterih nevarnih snovi
EN 505812012

Proizvod je skladen z zahtevami Direktiva 2014/35/EU zvezi z elektri¢no opremo, konstruirano za uporabo znotraj dolo¢enih
napetostnih mej, Direktiva 2014/30/EU v zvezi z elektromagnetno zdruZljivostjo, Direktiva 2009/125/ES o vzpostavitvi
okvira za dolo¢anje zahtev za okoljsko primerno zasnovo izdelkov, povezanih z energijo, Direktiva 2011/65/EU o0 omejevanju
uporabe nekaterih nevarnih snovi v elekiri¢ni in elektronski opremi in temu primerno nosi oznako CE.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Dodatne informacije
Temu izdelku je dodeljena odobritvena $tevilka modela, ki izhaja iz regulativnega stalid¢a oblikovanja. Odobritvena $tevilka

modela je glavni identifikator izdelka v dokumentaciji predpisov in testnih porocilih, te §tevilke ne gre zamesati z
marketingkim imenom ali tevilkami izdelka.

6}. Omng—
Houston, TX Joe Sharkey, Manager
06.11.2018 Houston Product Compliance Center

Lokalni stik - izkljuéno za zadeve glede predpisov
EU: HPE, Postfach 0001, 1122 Wien, Austria
us. Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, U.S.A. 844-806-3425
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Hewlett Packard Forsakran om Overensstammelse c E
Enterprise i enlighet med ISO/IEC 17050-1 och EN 17050-1
FoO #: TPS-1007 R1/ sv
Tillverkarens namn: Hewlett Packard Enterprise Company
Tillverkarens adress: 11445 Compagq Center Drive West, Houston, TX 77070 USA
deklarerar under eget ansvar att produkten:
Produktnamn och/eller modell: HPE ProLiant DL325 Gen10
Foreskriftenligt modellnummer: TPS-1007
Produktalternativ: Alla

overensstammer med foljande produktspecifikationer och foreskrifter:

Sékerhet Elektromagnetisk Kompatibilitet

EN 60950-1:2006 + A11:2009 +A1:2010 +A12:2011 EN 55032:2012 Class A
+A2:2013 EN 55024:2010

EN 62479:2010 EN 61000-3-2:2014

EN 61000-3-3:2013

Ekodesign

Riktilinje (EU) nr.617/2013

Generalized Test Protocol for Calculating the Energy Efficiency of Internal Ac-Dc and Dc-Dc Power Supplies Revision 6.6
(April, 2012)

Begransning av anvandning av vissa farliga &mnen
EN 505812012

Produkten dverensstammer med kraven i Direktiv 2014/35/EU lagstiftning om elektrisk utrustning avsedd fér anvandning
inom vissa spanningsgranser, Direktiv 2014/30/EU lagstiftning om elektromagnetisk kompatibilitet, Direktiv 2009/125/EG
om uppréattande av en ram for att faststélla krav pa ekodesign for energirelaterade produkter, Direktiv 2011/65/EU om
begrénsning av anvandning av vissa farliga &mnen i elektrisk och elektronisk utrustning och bér CE markeringen i enlighet
déarmed.

This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

Tillaggsinformation

Den hér produkten har tilldelats ett foreskriftsenligt modellnummer som foljer de foreskriftsenliga aspekterna av
konstruktionen. Det foreskriftsenliga modellnumret &r en identifikator fér huvudprodukten i féreskriftsenlig dokumentation
och testrapporter, detta nummer skall inte blandas samman med marknadsféringsnamnet eller produktnumret.

Ny
Houston, TX Joe Sharkey, Manager
06.11.2018 Houston Product Compliance Center

Lokal kontakt, endast for foreskiftsenliga arenden
EU: HPE, Postfach 0001, 1122 Wien, Austria
us. Hewlett Packard Enterprise, 3000 Hanover St., Palo Alto, CA 94304, US.A. 844-806-3425
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